5Entn;:z &6

ONE-STOP PARTS SOLUTION
S @4 IXIB)
AL/ S BB {4CYLINDER HEAD ASSY/CYLINDER ASSEMBLY
ﬁc? T (PART CODE) H13:4% (CHINESE DESCRIPTION) ﬁgtéfm(;l"g"‘)'s” B | SRR

11226-1088-000086

CG125D-CS ALk [-35(CG125D-C)8806

UPPER COVER, CYLINDER HEAD

2 [B057890006002870X  |GB57894%#EM6x28(2% 1 §¥) BOLT M6X 28

3 [15728-1008-0000 CG125DRY3H E L & SEAL, VALVE STEM

4 |81300-1006-0004 CB1250# X FEZE AR 14 (NGK)DSEA SPARK PLUG

5 [90103-1088-0000 CG125D-CR Lk FE3 ki SEAL RING OF UPPER COVER, CYLINDER HEAD
6 |9022B-1008-0100 CG125DS AL L FEHA (R E) GASKET ASSY, CYLINDER HEAD
7 |91521-10002000000 | TEz4p10x20 PIN 10X20

8 |B057890006002270X  |GB57894R#EM6x22(2% [ 5¥) BOLT M6X 22

9 [11108B-1008-000086 CG125D S FLA LR ¢ (L 124 8806) CYLINDER ASSEMBLY

10 |90205-LA66-0000 CG200-AS FLIAZR $124 \ANANAL ESE LA A ¢
11 [91104-1008-00000X | CG125D&L AT (A IEI:M8x78(2% 14 VV VYV VV . g U T

12 [93301-80852018000 | T4 h8.5x2xH18 WASHER 8.5X2X 18
13 |1122B-1088-100086 CG125D-CSELLHEIEFER I (L) 8806] CYLINDER HEAD ASSY
14 |91138-1008-00000X CG125DEL SLHF S INELIEFEMEX35 (22 (5 5%) BOLT M8X 36

15 |B057830006002020X  |GB57834R A2 M6x20(2% [14¥) BOLT M6 X 20

16 |B0O61700006000060X  |GB61708RFEM6(2% [14¥) NUT 6

17

18

19

20

PRL Sk A /A A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

13



ONE-STOP PARTS SOLUTION

5|87 @] 4 [X]B)
oS AL# VALVE MECHANISM
)%f %59 (PART CODE) 4K (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;'s'* %T% FIERIAR
1 |15701-1008-0001 CG125DHE S| (T &%) INTAKE VALVE 1
2 |15702-1008-0000 CG125DHES] EXHAUST VALVE 1
3 |15706-1008-0000 CG125DK | |/ Rs BBl F) OUTER VALVE SPRING RETAINER| 2
4 |15708-1008-0000 CG125DK[ N HEEHE Bl (F) SPRING SEAT 2
5 |15703-1008-0000 CG125D" | 14hshss VALVE OUTER SPRING 2
6 |15704-1008-0000 CG125D 1 TS VALVE INNER SPRING 2
7 |15710-1008-0000 CG125DK[JNANHEH G INNER SPRING, ASSY 2
8 |15705-1008-0000 CG125DK [ 5 (k) SPRING SEAT 2
9 [15707-1008-0001 CG125DK [ Hik (S ) VALVE LOCKER 4
10 |15404-1008-0000 CG125D |1 18] B 15 5T SCREW, VALVE CLEARANCE 2
11 [15403-1008-0000 CG125D" 1 ] 1A Bt i 8 B vanan gy QHAGAE CLEARMCE L2
12 |91180-1008-0000 CG125D_E f i igM8x28 VVVVVV. Dok UIJT T
13 |93301-80852018000 | T+ p8.5x2xHh18 WASHER $8.5X2X ¢ 18 3
14 |1540A-1088-0000 CG125D-CS[ ] A G ROCKER ARM ASSEMBLY, VALVE | 1
15 |1532A-1008-0001 CG125D-2#5 A & HEFF4H & ALUMINUM ALLOY PUSH ROD ASSEMBLY | 2
16 |93303-51230220900 SRRSO 9 12.3%0.2x$20.9 WASHER & 12.3X0.2X $20.9 | 1
17 |15407-1008-0000 CG125D F e LOWER ROCKER ARM 2
18 |15408-1008-0500 CG125D-3# T HRE i SHAFT, LOWER ROCKER ARM 1
19 |90101-20180000250  |OE![Elp18x2.5(mEERK) 0-RING ¢ 18X2.5 1
20 |15109-1008-0000 CG125DHE S e FlisHs SPRING 1
21 |90101-20200000250  |OE!Elp20x2.5(mEERK) 0-RING $20X2.5 1
22 |15105-J034-0300 CG150D-44#FR S 1 ATR MLET CAM SHAFT 1
23 [93301-51421024000  |FFHiE D14.2x1xp24 WASHER & 14.2X1X $24 1
24 |1510A-1008-0000 CG125DIE I M BN E NG DRIVEN SPROCKET COMP | 1
25 |15501-1008-0000 CG125DHEFT 5242 LEADING RACK, PUSH ROD 1
26
27
28
29
30

/_——“‘

VALVE MECHANISM

Bl

13



ONE-STOP PARTS SOLUTION

5 ®|s] X6
#4535 CRANKCASE COVER
)%f %59 (PART CODE) I HR (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;'s'* %T% FIERIAR
1 |B16674A006004070X |GB16674/|MiZfEMExA0(22 5 4¢) BOLT M6X 40 10
2 |B16674A006005070X  |GB16674/INiEFEMEx50(2% [F14%) BOLT M6X 50 1
3 [12426-1008-0000 CG125DHL MM 2R OIL LELVE SIGHT WINDOW 1
4 [90304-1006-0000 CB125B IS Sl 5 16x28x7 (T % %) OIL SEAL 16X28X7 1
5 [2242A-1008-00000X CG125DE & 2R B S (OB BHE H 22 (4%) CONTROLLING ARM ASSEMBLY, CLUTCH | 1
6 |90101-20065000190 |07 & 6. 5X 1. 9 GREERD) 0-RING $6.5X1.9 2
7 |22427-1008-0000 CG125DE A B\ o CLUTCH CONTROLLING ARM SPRING | 1
8 [22429-1008-0000 CGL25DEEH/A BN CLUTCH SEPARATION CAM 1
9 |B000910002001600C  |GBO1FF OI442x16(E4¢) UNCORK PIN 2X16 1
10 |12421-1008-100C85 CG125D74 BRfi45 35 [ZONGSHEN FE 2 (fii ff1 %) [CG OB! ] 8805]HLE|COVER COMP. RIGHT CRANKCASE| 1
11 |14301-1006-01000G CBL2SHIHLBR A& (B R B2 F= wanamny QL RULER ASSY I o bl L
12 [90101-10180000300 |07 &l & 18X 3 (T I§IR) VVVVVV. auUUUCTTTULU.
13 |91521-08001400063 |4 p8x14xh6.3 DOWEL PIN $8X14X $6.3| 2
14 |90206-1008-0000 CG125DF BH it o5 b i GASKET, R.CRANKCASE COVER | 1
15 [91521-10001400000 | fiz4fib10x14 DOWEL PIN 10X 14 2
16 |90101-10132000265  |OE![Elp13.2x2.65( T Fi5h%) 0-RING ¢ 13.2X2. 65 1
17 [12303-G011-000085 | C100/)N77(, 3% (8805) CAP, SMALL VIEW HOLE 1
18 |92102-1008-0001 CG125DE MR (1 2L) BEARING 1
19 |12301-1008-100085 CG125DZ Bl i 25 [ E AR (fi5 120) 8805] FRONT PART, L.CRANKCASE COVER | 1
20 |90204-1008-0000 CG125D 7 B fi S i s A b 1 GASKET, L.CRANKCASE COVER | 1
21 [90101-10274000265  |OZ!EH27.4x2.65( T H5HL) 0-RING $27.4X2.65 1
22 |12307-1008-100U0G CG125D 7 AT Z 4% 11 5 (ZSMCO itk E56) DECORATE COVER, L. CRANKCASE COVER | |
23 |B16674A006002570X  |GB16674/MiEFEMEx25(2% (5 4%) BOLT M6X 25 1
24 |12308-1008-400085 CG125DINIHL e 35 [ HR (BRJXK) 8805] COVER, REDUCTION GEAR 1
25 [90101-10620000300 |0 G62x3(T FEER) 0-RING $62X3 1
26 [12302-1008-060085 CG125D % B i[5 55 [(CG125D-)Y-26C#) 8805) BACK PART, L.CRANKCASE COVER 1
27 |B16674A006002870X  |GB16674/NTIEFEMEx28(2% (14%) BOLT M6X 28 2
28 |B16674A006005070X  |GB16674/MiZFEMEX50(2% (5 4%) BOLT M6 X 50 2
29 |B16674A006004070X  |GB16674/MiZFEMEx40(2% (5 4%) BOLT M6 X 40 5
30 |B16674A006002070X  |GB16674/MiEFEMEx20(2% (5 4%) BOLT M6 X 20 3
31 |B008180006001220X  |GB8184RETM6Ex12(2% [4¥) SCREW M6 X 12 4
32
33
34
35

i
CRANKCASE COVER

13



ONE-STOP PARTS SOLUTION

— SRS
B4R A CLUTCH ASSY

)%f %7 (PART CODE) $13C 4% (CHINESE DESCRIPTION) K%iﬁléﬁg%ﬁ” %T% EEREMARK
1 |22314-1008-0000 CG125D 85 & 43 AT ROD, CLUTCH PUSH 1 |MeE
2 22401-1008-0000 CG125D 85 & 8 By h SEPARATING AXLE SLEEVE IRGE
3 |B16674A006002270X  |GB16674/NELIZFEM6 X 22 (2% 1 4E) BOLT M6X22 4

4 [92102-00000006001 |7 (6001) BEARING (6001) 1

5 [22121-1008-0000 CG125D 85 & 2 bifi o END COVER, CLUTCH 1

6 |22142-1006-0000 CB125H B & 2 3% SPRING, CLUTCH 4

7 |91403-1008-0000 CG125DE & #1120 ELASTIC CHECK RING 1

8 |22105-1006-0000 CBI25JHIB & 33 LB CENTER SLEEVE, CLUTCH 1

9 |22214-1006-0000 CB125H B £ #5 - S BE ¥ Jy DRIVE FRICTION DISK 5

10 |22215-1006-0000 CB125JH B3 45 2% MBI BEHE 1y OUTER FRICTION DISK A 4

11 |22122-1006-0000 CB125J B9 45 % i it AR AL ESSUREL PLATE, » QUTEH L L e
12 |22002-1006-0000 CBI25MIE £ 2 fe B VVVVVV. aCUDCH Tt
13 |22150-1008-0000 CG125DEs 5 A /b R 2 & OUT CASE ASSEMBLY, CLUTCH| 1

14 |22000-1008-0100 CG125D-1#8 & 8% M (CG125D-1# CGHLIN73 14 44E5 1) E @R % CLUTCH ASSY 1

15

16

17

18

19

20

21

22

23

24

25

13



ONE-STOP PARTS SOLUTION

SEIR (I EES()
N », »;
HLHZE /Pl sEiE 28 584+ OIL PUMP/OIL FILTER

)%f %7 (PART CODE) $13C 4% (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;ﬁ” %T%
1 |14200-1006-0000 CBL2SRIHLHES 22 b OIL FILTER, COMP 1
2 [14201-1006-0000 CB125 BB 7 o8 i & 0IL PIPE 1
3 |B008190105001220X  |GB819. 1HZATM5 X 12 (% F1%%) SCREW M5X 12 3
4 |14202-1006-0000 CB125 VB I I7 ot i 4 e SPRING, OIL PIPE 1
5 |14207-1006-0000 CB125 AL it JEHS #5 i OTL FILTER COVER 1
6 |14208-1006-0000 CB125JAINL I 875 35 TT 11 4 OPEN PIN 1
7 |90209-1006-0000 VB el A B A GASKET, OIL FILTER 1
8 91203-1008-0000 JE T i VR BE NUT 1
9 [22004-1006-0000 CB125H B £ 25 T H4 Bl 16. 5 X 2 X 27 DISH WASHER, CLUTCH 1
10 |14205-1006-0000 CB125 L it JE35 #5 14 OIL FILTER BODY 1
11 [23101-1008-0002 CG125DE (BB E & H 18th) ARV DRIE, GERR o oo d
12 [90101-10094000240 | OBIEI(9.4x2.4( T &%) alLU TN
13 |B008190104001020X  |GBS19. 1#24TM4 X 10 (2 F14¥F) SCREW M4 X 10 2
14 |14108-1088-0000 CG125D-CHLith & AR OIL PUMP COVER 1
15 |14111-1088-0000 CG125D-CHLit 2 P 5 1 INNER ROTOR, OIL PUMP 1
16 |14112-1088-0000 CG125D-CHLit ZR hEE 1 OUTER ROTOR, OIL PUMP 1
17 |14110-1088-0000 CG125D-CHLih 2= A (F/ ) OIL PUMP_BODY 1
18 [B0030900027120000  |GB3097& 2. 7X 12 PIN 2.7X12 1
19 |1410B-1088-0000 CG125D-CHLih R ki %e 41 (k) OIL PUMP GEAR ASS. 1
20 |B008190105003020X  |GB819.18R4TM5x30(2% [14%) SCREW M5 30 2
21 |14100-1088-0000 CG125D-CHLIHZE (3914 HLE=C) OIL PUMP_ASSY 1
22

23

24

25

HLI 2 SR CF /HL I g8 % 30
OIL PUMP/OIL FILTER



ONE-STOP PARTS SOLUTION

5|87 @] 4 [X]B)
i %48 CRANKCASE

)%f %59 (PART CODE) 4K (CHINESE DESCRIPTION) K%éﬁ.éngﬁ;|SH %TE; FIERIAR
1 |B16674A006005570X |GB16674/|MikiZfEMEX55(22 [ 4¢) BOLT M6X55 1
2 |22422-1008-00030X CG125D-3# B AN E L (A HOLDER, CLIUTCH CABLE 1
3 [91101-1008-0100 CG125D-2#S FL WL 88 FA(126mm SHIE 8R2022mm 4% ¢6.3) CYLINDER STUD BOLT A 1
4 [91101-1008-0200 CG125D-3#S L WL i FA(126mm BE4022mm 4 F#%¢7.5) CYLINDER STUD BOLT A 1
5 [93301-C125202200B  |FHi[Ed12.5x2xp22(E%E) WASHER & 12.5X2X ¢ 22 4
6 [91212-1008-00000C CG125D I SLABRE KB REMBx32(F 8) NUT 3
7 191212-1088-0000 CG125D-CE LK HEREM8=32 (1 1) NUT 1
8 [91216-1088-0000 CG125D-CHRR il R s e 25 IR M8 NUT 3
9 |93301-70801016000 | FFHE p8x1xp16 WASHER $8X1X ¢ 16 6
10 [91102-1008-0200 CG125D-3# S FEL M K 4242:B(132mm BRZ022mm F & ¢7.5) CYLINDER STUD BOLT B 2
11 |90208-1008-0000 CG125DRA i AT v A A g (GASKET CRANKCASED L o Al o d o
12 |1212B-1034-010085 | CG150D-2# 7% B i/ 2 25 (8805) VVVVVV. LAY TTTU LU,
13 [12103-1008-0000 CG125DE44EH POSITION PLATE 1
14 |B16674A006001270X  |GB16674/IMiEFeEMEx12(2% (5 4¢) BOLT M6X 12 1
15 |92102-1008-0001 CG125D& SMlK (BhAL) BEARING 1
16 |B16674A006005070X  |GB16674/MiEFEMEx50(% (5 4¥) BOLT M6X 50 9
17 |B16674A006009570X  |GB16674/NEHEREMEX95(2% [14¢) BOLT M6X95 1
18 |11230-1006-00000W  |CB125HIS | |2 25 (3. 54 L) COVER, VALVE CHAMBER 1
19 |90101-20350000300  |OE!EEp35x3(MAEAR) 0-RING ¢35X3 1
20 |14221-1006-0000 CB125RHIHLIH A e Py 5 SPRING, OIL FILTER STRAINER | 1
21 |1431B-1006-0000 CB125BIHLM AT E M4 & STRAINER, OTL FILTER 1
22 |90301-1006-0000 CBI25RH LAY &Y i 14x28x7(TH5 ) OIL-SEAL 14X28X7 1
23 |12138-1008-0000 CGL25DI LA S PRESSING PIN BODY ASSY 1
24 |B16674A006002570X  |GB16674/MiEFEMEx25(2% (5 4%) BOLT M6X 25 1
25 [91103-1008-00000X CG125DRUHIREE (2 H4)) OTL DRAIN PLUG 1
26 [93301-71212020000 | FHREG12.1x2xp20 WASHER ¢ 12.4X2X $20 1
27 |90302-1008-0000 CG125DRA il £:34x50x7( T %) OIL-SFAL 34X50X7 1
28 |B057830006001220X  |GB57834R4EM6Ex12(~ [4¥) BOLT M6X 12 1
29 |15108-1008-0000 CG125DM ekt STOP PLATE, CAMSHAFT 1
30 [92102-0000006202Z |’ (62022) BEARING (62027) 1
31 |92102-000HK212810  [7&%1/HiK (HK21x28x10) NEEDLE BEARING (HK212810) | 1
32 |1222B-1088-000185 CG125D-CH Bl 45 41 £:(8805) RIGHT CRANKCASE BLOCK 1
33 |92102-00000006006 |4 (6006) BEARING (6006) 1
34 |92102-000NK152312  [;&% A& (NK15%23x12) NEEDLE BEARING (NK152312) | 1
35 [92102-00000006204 |’ (6204) BEARING (6204) 1
36 |90303-1006-0000 CB125 BRI i i3 20x34x7 (T ) OIL SFAL 20X34X7 1
37 |91521-10001400000  |EfIfidp10x14 DOWEL PIN ¢ 10X 14 4
38 |91107-LE37-01000X CBB200HA-2#F E A B HELIBR (2 A ) BOLT 2
39 [93301-80821014000 | FH[E 8. 2x1xd14 WASHER ¢8.2X1X ¢ 14 4
40 |19303-1060-0100 CB125D:H4- 14 F E & £ B 414 (L:340) OTLPTPE ASSY 1
41 |91185-1088-0000 CG125D-Cifi & ek (K840 VITTA TIE-IN 1
42 [19320-1088-0000 CG125D-Cifi B 41 & GERERE ) VITTA COMBINATION 1

%48 CRANKCASE

13



2. Ja

ONE-STOP PARTS SOLUTION
SEIR (I EES()
Hi 3 AT 254 /75 28 CRANKSHAFT CONNECTING-ROD ASSY/PISTON
)%f 4iF% (PART CODE) 4 (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;'s*' %T% EEREMARK
1 |1320B-1034-2300 CG150DHA il AT H5(SL Z 4EKT) CRANKSHAFT CONNECTING-ROD ASSY | 1
2 [91601-1008-0000 CG125D: [l 425 X 14X 4 SEMICIRCULAR KEY 1
3 192102-00063-28-P5 | fili7k (63/28/P5) BEARING (63/28/P5) 1
4 |92102-63-28-RS-P5 |47k (63/28-RS/P5) BEARING (63/28-RS/P5) 1
5 |13222-1008-0000 CG125D i = 3= )y i 6 HUB DUMP CHAIN SPROCKET | 1
6 |13220-J034-0400 CG150D T MIEAT A& CiflzR . B, F3)ik) L2 KT CONNECTING ROD COMP 3 1
7 |13103-J034-0400 CG150D7 FEFF — (BEEE) PISTON RING 1 1
8 [13104-J034-0000 CG150DiFFEH — PISTON RING 2 1
9 |13120-J034-0000 CG150DHI 2 & OTL RING ASSY 1
10 |1310A-1008-0300 CG125DE EH Sk (—HPVD) PISTON RING COMP 1
11 |91401-1006-0000 CB125RH3E FE 4 vAn Ay GHECK BING PISTQNPIN L2
12 [13102-1006-0000 CB125HEE R VVVVVV. alL U]
13 |13101-1008-0000 CG125D;E % PISTON 1
14 |91106-1008-0001 CG125DR EE 2725 02k M10x36( L) BOLT M10X 36 1
15
16
17
18
19
20
21
22
23
24
25

iy ol 2 T 8 /37 2E
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

13



ONE-STOP PARTS SOLUTION

SEIR (I EES()
&ML #) TRANSMISSION MECHANISM
)%f %7 (PART CODE) $13C 4% (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;ﬁ” %T% EEREMARK
1 [93301-61521025000 | *F#E & 15. 2X1X & 25 (LE) WASHER & 15.2X1X $25 1
2 |23222-1008-0002 CG125DFi A% Efh2 kY vhife GEAR M-2 1
3 |23222-1008-0005 CG125D Fi A% EFhoRY vhife GEAR M-5 1
4 [23223-1006-0000 CB125JHI15 6 B8 I 17. 3(20) X 1. 6X 26 WASHER 17.3(20) X1.6X26| 3
5 [23226-1008-0000 CG125DF: Al ik e CIRCLIP 3
6 |23222-1008-0004 CG125D Fi A% Efh4kY vhife GEAR M-4 1
7 |23222-1008-0003 CG125D Fi A% EFl3 kY vhife GEAR M-3 1
8 |23221-1008-0000 CG125D FAY =tk TRANSMISSION MAIN SHAFT | 1
9 [93301-62020527000  |*F-H ] b 20. 2X0.5X $27 WASHER ¢ 20.2X0.5X $27| 1
10 |23231-1008-0000 CG125D =it B ki e A& FINAL SHAFT 1
11 |93301-61521030000  |*F#4[& ¢ 15.2X 1 X ¢ 30 A ARL SHER R 152X B~ 30 s ol b de
12 |23248-1008-0000 CG125DE R L b i e VVVVVV. ACUDUCTITULU.
13 |23203-1008-0003 CG125DEI A B ikt & GEAR BUSH 1
14 |193301-51650524000 | *F#4J& ¢ 16.5X0.5X 24 WASHER & 16.5%0.5X ¢ 24| 2
15 |23242-1008-0001 CG125D FLA% a1 A ki %6 GEAR C-1 1
16 |23203-1008-0001 CG125DEIFh 1Y 5041 GEAR BUSH 1
17 |23242-1008-0003 CG125D FuA% E i 31 A 46 GEAR C-3 1
18 |23242-1008-0004 CG125D FLA E 4R i % GEAR C—4 1
19 23241-1008-0000 CG125D- 18T A% il il il TRANSMISSION COUNTER SHAFT | 1
20 |23242-1008-0005 CG125D LA B 51 i %e GEAR C-5 1
21 |23242-1008-0002 CG125D FLA% E b 24 i %6 GEAR C-2 1
22 [93301-52001027000 | *FHE ¢ 20X 1X ¢ 27 WASHER 20X 1X ¢ 27 1
23 |23401-1008-0008 CG125DE i F2(428.15) DRIVE SPROCKET 1
24 |23402-1006-0000 CB1250 & 2 HEFE [ E R FIXING PLATE, DRIVE SPROCKET| 1
25 |B057830006001020X  |GB57834R A2 M6x10(2% [14¥) BOLT M6X 10 2
26 [93301-51211018000 | *F#E 12, I1X1X ¢ 18 WASHER ¢ 12. 1X1X ¢ 18 1|
27 |B0089401160000000  |GB894. 11416 CIRCLIP 16 1
28 |2112B-1008-0000 CG125DH4e SR A& GUIDE PLATE ASS. 1
29 [21119-1008-0000 CG125D )5 Bh i fe i 58 SPRING, KICK STARTING RATCHET WHEEL 1
30 [93301-51611024000  |“FHE ¢ 16. 1X1X ¢ 24 WASHER & 16. 1X1X $24 1
31 |21118-1008-0002 CG125D ) Bt AR T 4) STARTING RATCHET 1
32 191402-1008-0000 CG125D ) Bhih b4 /8 ¢ 18. 5X 1. 2X $22. 4 CIRCLT $18.5X1.2X ¢22.4 | 1
33 193301-62000527000 | *FH4E ¢ 20X 0. 5X ¢ 27 WASHER $20X0.5X 27 1
34 |21117-1008-0002 CG125D/8 B ik 6 (e D) GEAR, KICK STARTER 1
35 |21107-1008-0001 CG125D i A4l fih GhiH6ATL: 60) 2% I8 PIVOT, KICK STARTING SHAFT | 1
36 [21104-1008-0000 CG125D J5 Zh il 55 58 s SEAT, SPRING, KICK STARTING SHAFT 1
37 [21106-1008-0000 CG125D 5 sl & for g 55 RETURN SPRING, KICK STARTING SHAFT | [
38 |21111-1008-0000 CG125D ) b COLLAPSIBLE 1
39 193301-51611030000 | P-4 ¢ 16. 1X1X ¢ 30 WASHER & 16. 1X1X $30 1| P
40 |23220-1008-0000 CG125DFAY Fhdl & MAIN SHAFT, TRANSMISSION| 1
41 |23240-1008-0001 CG125D- 18R mIHhZH & (R4 147) COUTERSHAFT TRANSMISSION| 1
42 23200-1008-0002 CG125D-1#F Bl 4H 45(CG125D-1#)147 1R E TRANSMISSION MAIN, COUNTER SHAFT | 1
43 [21100-1008-0701 CG125D /B Zfjfill ik (G FE AT L:60 22 (97 SRHER! ARIA R FRES) |KICK STARTING SHAFT ASSEMBLY | 1

24

DA
TRANSMISSION MECHANISM

13



2. S

ONE-STOP PARTS SOLUTION
5|87 @] 4 [X]B)
2N H GEARSHIFT MECHANISM

)%f %59 (PART CODE) I HR (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;'s'* %T% FIERIAR
1 |B0089401120000000  |GB894. 134 12 CIRCLIP 12 1

2 [24303-1006-0000 CB1 25 R bR 135 SPRING, GEARSHIFT PLATE | 1

3 [24319-1006-0000 CBI125HIHs AR (A% Bl B k) GEARSHIFT PLATE 1

4 [24301-1006-00000C  |CBI25MIR il & (HARYE PR RoeE) GEARSHIFT SHAFT COMP 1

5 [24302-1008-0000 CG1 25D 4 [l {7 L3 RETURN SPRING 1

6 [93301-51400520000  |*F-#H ¢ 14X0.5X $ 20 WASHER 14X 0. 5X 20 2

7 |B0089401140000000  |GB894. 142414 CIRCLIP 14 1

8 |24300-1006-00000C CBL2SHIR B (1-(CBL25 M L E] F#5¥) GEARSHIFT LEVER COMP 1

9 |88031-1008-160035 CG125D-2A#FY 3 2% 5 (R A4 E R L:350)#% QD01 GEARSHIFT SWITCH COMP 1

10 |B008190106002020X  |GB819.18R5TM6x20(>% [ 5%) SCREW M6 X 20 1

11 |24107-1006-0000 CB125RHk i A anas |SUAEL  GEARSHIFLEORK il b g
12 |24104-1006-0000 CBI2SHIEIRITA L VVVVVV. otk I {U LU,
13 [24106-1006-0000 CB12501 F Hiik X CENTER FORK, MAINSHAFT 1

14 [24105-1006-0000 CB125RHIEN /4 X LEFT FORK, COUNTERSHAFT | 1

15 |91126-1008-00000X CG125DF 2R B EIZIR (22 A5 BOLT 1

16 |B000930006000000B  |GBI33iFd6(EH%E) WASHER ¢ 6 1

17 |24202-1006-0500 CB12SfHI L 2 4R (ERLE[T4Y) STOPPING PLATE 1

18 [B0011901040100000  |GB119.1[FlF: 5 p4ax10 PIN $4X10 1

19 |24213-1008-0900 CG125D25 i (A AU EFRRY it AY) GEARSHIFT DRUM 1

20 |24304-1006-0400 CB1250-5#E I AR G SPRING , LOCATING PLATE 1

21 |2434A-1008-0000 CG125DE SR 41 & (AR VY /A% E A K U RS 1) LOCATING PLATE ASSY 1

22 |B057830006002020X  |GB57838R A2 M6x20(2% [14¥) BOLT M6 X 20 1 9
23 |88004-1008-0100 CG125D-2#%4 E 5hfiri sk CONTACT, CEARINDICATION | 1

24

2 AL GEARSHIFT MECHANISM

13



ONE-STOP PARTS SOLUTION

SEIR (I EES()
RE LA B MAGNETO COMP
)%f %7 (PART CODE) HIXX4H (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;ﬁ” %T% EEREMARK
1 |82130-1008-0100 CG125DREFEALE: T4 &r(12V84R) ROTOR ASSY, MAGNETO 1
2 |82120-1008-020033 CG125DREFEALE T4 A [(12veiR £IR M ARE) L1:330)4# 021 [STATOR ASSY, MAGNETO 1
3 |B057830005001620X  |GB57834E#EM5x16(2% [ 4¢) BOLT M5X 16 2
4 |B057830005002520X  |GB57834E#EM5X25(2% [ 4¢) BOLT M5X25 3
5 |91197-1008-00000C  |CG 125D 25 £ 7% 5% [ WEATM8 X 18 (F4%) BOLT M8X18 3
6 [82130-1008-0101 CG125DRE FMLEE T4 & (12V8H ANtk s & a%) ROTOR ASSY, MAGNETO 1
7 [21303-G011-0000 CL00JH 3l & & A A L% SPRING 3
8 [21305-1008-0000 CG125D ) B)) By A 3/ T4 CONE BILOCKAGE 3
9 [21304-1008-0000 CG125D 5 Bh 8 & ik CLUTCH ROLLER 3
10 |21301-1008-0000 CG125DHIER B3 & e AR 4L STARTING CLUTCH BODY 1
11 |21300-1008-0000 CG 25D &5 & B i i VA A A g (GSSEMRLY, OVERRUNNIRG CLUCY AL L
12 VVVVVV.SCAUUDUCIIT
13
14
15
16
17
18
19
20
21
22
23
24
25

&ML K MAGNETO COMP

13



SERCUBE

ONE-STOP PARTS SOLUTION
S @4 IXIB)
BB ZAL# ELECTRIC STARTING MECHANISM

)%f %7 (PART CODE) HIXX4H (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;ﬁ” %T% EEREMARK
1 |82200-1008-240051 CG125D-2# 2 3 FEHL 5 (4 (HLEE88OS HL3E B4 B4 [ 510) STARTING MOTOR ASSY 1
2 |21402-1008-000 CG125DXUk it SHAFT, REDUCTTON 1
3 193301-51050518000 F A $10.5%0.5xp18 WASHER ¢ 10.5X0.5X ¢ 18| 4
4 |2140A-1008-0003 CG125DIIA A oL & (— ) SR GEAR, REDUCTION, 1 1
5 |21401-1008-1000 CG125D-3#IMEL A6 (=) & iR & F GEAR, REDUCTION 1
6 [2142A-1008-0100 CG125DIE I K th e 4H & (833) PLATE GEAR ASSY 1
7 |B057890006002870X  |GB57894R4EM6x28(2% 4 £¢) BOLT M6X 28 2
8

9

10

11 A-NANAL I\I\I\lll’\l\l’“
12 VVVWVVV.SC€AdUUDUCI
13

14

15

16

17

18

19

20

R B L
ELECTRIC STARTING MECHANISM

13



